SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 4 / 10MHz

Lowest Channel / QPSK
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Ref Level 0.00 dBm
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 796.15942 MHz -44,93 dBm -31.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.88556 MHz -44.85 dBm -31.85 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69213 GHz -45.39 dBm -32.39 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59033 GHz -45.49 dBm -32.48 de
1.765 GHz 3,000 GHz 1.000 MHz 2.99356 GHz -43,83 dBm -30.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.50226 GHz -43,567 dBm -30,67 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93492 GHz -39.35 dBm -26.35 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90342 GHz -39.31 dBm -26.31 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59255 GHz -39.12 dBm -26.12 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62105 GHz -39.32 dBm -26.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55166 GHz -34,72 dBm -21.72 db 13.000 GHz 18,000 GHz 1.000 MHz 15.55125 GHz -34.90 dBm -21.90 di
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 82427536 MHz -44,65 dBm -31.65 d&
1.000 GHz 1,700 GHz 1.000 MHz 1,45950 GHz -45.37 dBm -32.37 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.51707 GHz -43,82 dBém -30.82 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.96892 GHz -39.34 dim -26.34 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059955 GHz -39,30 dBm -26.30 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554083 GHz -34.60 dBm -21.60 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 4 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.57101 MHz -44.89 dBm -31.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.33033 MHz -45.01 dBm -32.01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -39.31 dBm -26.31 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61867 GHz -45.18 dBm -32.18 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.48621 GHz -43,82 dBm -30.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.51090 GHz -43,91 dBm -30,91 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51292 GHz -39.36 dbm -26.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98142 GHz -39.33 dBm -26.33 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61505 GHz -39.26 dBm -26.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57755 GHz -39.26 dBm -26.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.53875 GHz -34.86 dBm -21.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.56374 GHz -34,79 dBm -21.79 dB
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 963,40080 MHz -44,91 dBm -31.91 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.60117 GHz -45.44 dBm -32.44 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.51707 GHz -43,98 dBém -30.98 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92092 GHz -39.36 dBm -26.36 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057305 GHz -39,12 dBém -26.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554083 GHz -34.94 dBm -21.94 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 4 / 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,30 dB Mode Auto Sweep
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@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 899.41279 MHz -46.34 dBm -33.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 846.57421 MHz -46.50 dBm -33.50 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -42.94 dBm -29.94 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69458 GHz -43.04 dBm -30.04 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.42612 GHz -26.63 dBm -13.63 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.77007 GHz -42.,34 dBm -20.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94392 GHz -40.87 dBm -27.87 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92892 GHz -40.74 dBm -27.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.46982 GHz -39.92 dBm -26.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.45232 GHz -40.10 dBm -27.10 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -32.79 dBm -19.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65940 GHz -32.93 dBm -19.93 dB&
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Spectrum
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 992,97101 MHz -46.,23 dBm -33.23 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.61027 GHz -46.67 dBm -33.67 d8
1.765 GHz 3.000 GHz 1.000 MHz 1,78372 GHz -42,51 dBém -29.51 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.71836 GHz -40.84 dBm -27.84 dB
9.000 GHz 13,000 GHz 1.000 MHz 1246792 GHz -39.94 dBm -26.94 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.65815 GHz -33.00 dBém -20.00 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0017
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
PASS
0 Normal Voltage 0.0001
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0007
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-30 of 30
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.25 6.06 6.23 - PASS
TEL : 886-3-327-3456 Page Number 1 A4-1 of 22

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,60 d&
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.25 1.28 3.00 2.99 4.9 4.95 9.81 9.92 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.24 - 3.01 - 5.02 - 9.68 - - - - -
TEL : 886-3-327-3456 Page Number 1 A4-3 of 22

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.67 dbm)| MI[1] 551 dBm)|
1 836.60180 MHz 836.12600 MHZ,
20 = 20 .
Y P AL 26.00 dB T | . i ndB 26.00 dB
o P e el 1.258700000 MHz 04 P ikl Cadina® LY Aot 1.289500000 MHz,
Q factor \ 664.7] / Q factor 648.4)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.6818 MHz 16.67 dBm nd@ down 1.2587 MH2 M1 B36.128 MHz 15.51 dBm nd@ down 1.2895 MHZ
T1 1 835.8676 MHz -9.22 dBm nd8 26.00 dB T1 L B35.6566 MHz -10.39 dBm nd8 26.00 dB
T2 1 837.1266 MHz -9.19 dBm Q factor 664.7 T2 1 B837.1462 MHz -10.51 d8m Q factor 648.4
L I 4 L [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.72 dbm)| MI[1] 16.99 dBm
M1 835.45700 MHz 835.23530 MHZ,
20 20
IR SN YT S 26.00 dB ﬂ’ ndp__ . 26.00 dB
04 J “Hw - 3.003000000 MHZ, 104 AT e T 2.991000000 MHZ|
Q factor 278.2) Q factor \ 279.2
f !
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230 dBm——— 7 -30 = =] =
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40 d -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.457 MHz 17.72 dBm nd@ down 3.003 MHz M1 1 B35.2353 MHz 16.99 dBm nd@ down 2,991 MHZ
T1 1 835.0015 MHz -8.54 dBm nd8 26.00 dB T1 L B35.0185 MHz -6.680 dBm nd8 26.00 dB
T2 1 838.0045 MHz -7.99 dBm Q factor 278.2 T2 1 B83B.0105 MHz -9.10 dBm Q factor 279.2
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.00 dBm)| ™11 15.02 dBm
836.75000 MHz 836.96000 MHZ,
20 20
Y ndB 26.00 dB 26.00 dB
. A S S P BN e 4.915000000 MHz 104 P 4.955000000 MH|
T Q factor 170.2 ] 168.9)
[ |
od 0 d ¢
7 ]
10 d -10 di -
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204 20d
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40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.75 MHz 16.00 dBm nd@ down 4.915 MHz M1 B36.96 MH2 15.02 dBm nd@ down 4,955 MHZ
T1 1 834.052 MHz -10.08 dBm nd8 26.00 dB T1 L 34,052 MHz -10.97 dbm nd8 26.00 dB
T2 1 838.968 MHz -10.33 dém Q factor 170.2 T2 1 B39.007 MHz -11.22 dém Q factor 168.9
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

tm lm
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.90 dBm) ™M1[1] 16.13 dBm)
[ 833.5630 MHz 894.4020 MHz
20 ¥ 20 L
r 26.00 dB ndB, 26.00 dB
o P I - ~ N
wa B e , o 10000000 v o . e Py A o 930000000 iz
Q factor 85.0 7 Q factor 84.0
/ \ /
od od / |
7
¥ i
10 df -10 o 2
A\
20 d : 20 d
|~ A
-30 =3
-40 d -40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 833.563 MHz 17.90 dBm ndB_down 9.81 MHz M1 34,402 MHZ 16.13 dBm ndB_down 9,93 MHZ
TL 1 831.665 MHz -7.97 dBm nd8 26.00 dB T1 L B31.505 MHz -9.64 dBm nd8 26.00 dB
T2 1 841.475 MHz -8.43 dBm Q factor 85.0 T2 1 B41.435 MHz 9.53 dam Q factor 84.0
L I 4 [S JL 4 -
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
tm lm
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.44 dBm) ™M1[1] 16.14 dBm)
836.60350 MHz . g 0 MHz
20 20 +
¥y ndB 26.00 dB 3 26.00 dB
g L L I AN T,V PP, 1.247600000 MHZz 104 AL e 3.015000000 MHz|
Il Qfactor | 670.6) ] Q factor 277.1
od 1 " od
y A i
-10 v \ -0 \
20 d C 20 *
A \
-30 A
s -
|~ ’ ~d . =
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.6035 MHz 15.44 dBm ndB_down 1.2476 NMHz M1 35,4151 MHz 16.14 dBm ndB_down 3,015 MRz
TL 1 835.8734 MHz -10.58 dBm nd8 26.00 dB T1 L £34.9695 MHz -10.23 dbm nd8 26.00 dB
T2 1 837.121 MHz -10.46 dBm Q factor 670.6 T2 1 B3B.0045 MHz -10.03 d8m Q factor 277.1
L I 4 [S JL 4 -
trum t"%’ ectrum l"%’
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.54 dBm) ™M1[1] 15.93 dBm)
834.47200 MHz 898.2380 MHz
= ndB 26.00 dB @ | B 26.00 dB
w0 N N a\r‘y\_,\,\,\_,\ - 5.025000000 MHz| 104 LI P e R - 9.690000000 MHz
1 qfactor | 166.1 Q factor \ 86.5
od \ 0 di \
Y J‘_
-10 d - -10 de
T ! \
20 d r 20 d
/ 1 \
-30 -30 -
' VNSNS WAV e W
| il AW SV P VAN
P caSVLY. XLV 8 Y Vakeea WY, Caod
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 834.472 NMHz 13.54 dsm ndB_down E.025 MHz M1 L 38,238 MHz 15.33 dem ndB_down 9,69 MHZ
TL 1 833.953 MHz -12.19 dbm nd8 26.00 dB T1 L B31.605 MHz -10.38 dBm nd8 26.00 dB
T2 1 838.988 MHz -12.76 dam Q factor 166.1 T2 1 B41.295 MHz -9.62 dBm Q factor 86.5
L I 4 L [S JL 4 -

TEL : 886-3-327-3456

Page Number 1 A4-5 of 22
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Occupied Bandwidth
Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.08 2.73 2.71 4.48 4.47 9.03 9.00 - - - -
Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 - 2.71 - 4.49 - 9.05 - - - - -
TEL : 886-3-327-3456 Page Number 1 A4-6 of 22
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LTE Band 5

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 17.84 dBm) ™M1[1] 15.91 dBm)
- 636.577830 MHz - 036.676380 MHz
Ocg By 1094970503 MHz T Occ Bre 1089651035 MHz,
N Py SALTRENY o e I Angans ;
o4 I . Lpe pmpe A A A A
od i 0 d
/ \ /
-10 df -10 d
/ \
204 20d
/ o .
= ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.57763 MHz 17.84 dam ML L 835.57638 MHz 15.31 dam
T1 1 835.953775 MHz 10.15 dBm Oce Bw 1.094370503 MHz T1 L 835.956574 MHz 9.10 dBm Oce Bw 1.089651035 MHz
T2 1 837.048745 MHz 8.32 dam T2 1 837.046225 MHz 10.50 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.37 dBm) ™M1[1] 16.69 dBm)
- 036.794570 MHz - " 636.932020 MHz
N SR N hel 2.732126767 MHz _,/V“-ﬁ-f\’"\-\r-”\‘ 2.718928107 MHZ
10 d y 10 di 7
/ h 7
. / | B {
a - 0 ), Y
10 df i \\ 10 d \
/ \ / \
204 r 4 20d . \
14 \ f \
3 -30 -
RN N AV SN
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 6.0 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.79457 MHz 17.37 dam ML 35,3320 MHz 16.59 dam
T1 1 835.132137 MHz 11.11 dBm Oce Bw 2.732126787 MHz T1 L 835.151335 MHz 10.64 dBm Oce Bw 2.718928107 MHz
T2 1 837.864264 MHz 11.57 dam T2 1 837.870263 MHz 11.56 dBm
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 dE 8§ 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 15.75 dBm) ™M1[1] 13.06 dBm)
- 635.797100 MHz - 036.199000 MHz
4.480551945 MHz T Occ B 4.477552245 MHZ
e JA’NM oa [ TN LV S VY rary :
: ; : ] l,
/ / |
10 df -10 o
/ \ / \
2 204 \
204 / \/ 20 ﬁ’ \
b
ELE -3 dpee = Ve avawr =
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7971 MHz 15.75 dam ML £36.199 MHz 13.86 dsm
T1 1 834.263224 MHz 11.10 dBm Oce Bw 4,480551945 MHz T1 L 834266223 MHz 8.79 dBm Oce Bw 4.477552245 MHz
T2 1 838.743776 MHz 10.66 dam T2 1 838745775 MHz 9.80 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-7 of 22



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5

[= [=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 55 dBm)| 17.77 dBm)
- 836.95800 MHz - 840.17960 MHZ,
9.039096090 MHz 9.003099690 MHZ
11 ~
s | N Ve Y P N S P
{ \! / \
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~1od + - -0 d L L
/ \ / i
20 d 1 20 di / 1
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-40 d -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,958 MHz 17.55 dam ML 40,1796 MHz 17.77 dem
T1 1 83197345 MHz 11.05 dBm Oce Bw 9.03909509 MHz T1 L 832.00845 MHz 10.78 dBm Oce Bw 9.00309969 MHz
T2 1 84101755 MHz 11.33 dam T2 1 841.01155 MHz 11.11 dam
L I 4 [S JL 4 -
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.29 dBm) 1690 dBm)
036.691780 MHz 036423210 MHz
20 T 20
Occ B 1.087971203 MHz o : 2.718328167 MHZ
10 d W “-_/""x rd 10 d 5 ¢
i g
{
od b 0 di
/ /
-10 df -10 d "
204 20d /
/
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i -
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50 df 50 d
60 d -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.69178 MHz 14,29 dBm ML 83542321 MHz 16.30 dam
T1 1 835.950494 MHz 8.23 dBm Oce Bw 1.087371203 MHz T1 L 835.142936 MHz 9.67 dBm Oce Bw 2718328167 MHz
T2 1 837.048465 MHz 7.19 dam T2 1 837.861264 MHz 9.98 dam
L I 4 L [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.14 dBm 15.02 dBm)|
638.251800 MHz 839.29570 MHZ,
= By M1 4.409550045 MHz @ 053004691 MHz
n 2 T s
g L \, 104 i LT |
T i /
i | A /
o 7 1 B T
-10 df \\ -10 d f
/ \ /
204 i b 20d v
/ \ / \
-0 r | 20dem 7 o~
/ Y
Ay N\ o M s
4 -40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838.2516 MHz 14,14 dBm ML 839,057 MHz 15.02 dsm
T1 1 834.252225 MHz 8.38 dBm Oce Bw 4,499550045 MHz T1 L 831.99245 MHz 9.02 dBm Oce Bw 9.053094691 MHz
T2 1 838.751775 MHz 9.15 dam T2 1 841.04555 MHz 9.32 dom
L I 4 [S JL 4 -
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dg

Mode Auto Sweep

3:38:13

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
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10 dém } \ 10 dem f -
|
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"
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40 derm A 40 d p |
] b, Moy
-50 dam — " ] ‘(!u‘t;zm = —— —
I ——— [ e e

ELn 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,08002 MHz 49,17 dem -36.17 d& 847,000 MHz 849,000 MHZ 100,000 kA2 e 51,10 dbm _aml

523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -22.23 dém -9.23.d8 843.000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -18.89 dBm -5.89 db

824.000 MHz £26.000 MHz 100.000 kHz 82429071 MHz 20.46 dBm -9.54 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -47.72 dbm -34.72 dB

S
i J L] il [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém

Offset 11.60 de

Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
¥ . ' abs Line _§PURIDUS_|INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dem fv 10 dprf=® "\
ode { 0 UBJ ;I
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS [
-20 dém J dBm
-30 dBm ot -30 dBm M
a
-40 dem — L -40 dBm ‘J\
-
S0 dby Sl [
50 dem — 50 dem
T [
BUAsH -60 dem ==
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -35.88 dbm -22.88 d& 847.000 MHz §49.000 MHz 100.000 kHz 848,37962 MHz 12.91 dBm -17.09 d&
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -24.41 dbm -1t.41ds 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -23.76 dBm -10.76 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,90819 MHz 12.64 dBm -17.36 dB 550,000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz ~35.29 dbm 2250 db,
.
i J1 i
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LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -49.70 dém -36.70 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 19.98 dBm -10.02 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -21.18 dBm -8.18 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -21.57 dBm -3.57 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,24675 MHz 19.96 dBm -10.04 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -48.96 dBm -35.96 dB
—
Y
il (] i 1 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 ABS Line SPURIDUS, INE_ABS PASS
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10 dBm I/,' 2 ' 10 dBr-!"""""'"""\
0 da ! \\ 0 UBJ ‘
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e 60 dBm - S—
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 822,99600 MHz -36.09 dm -23.99 d& 847.000 MHZ 849,000 MHZ 100,000 Kz e 1047 dbm -17W|
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -27.41 dbm “14.41.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,04645 MHz -24.43 cBm -11.43 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,30869 MHz 12.06 dBm -17.94 d& 850.000 MHz B860.000 MHz 100.000 kHz B850.02498 MHz ~35.62 dBm 2262 dB
Y
i J1 i
e: 27.FEB.2025 13:41:46 -
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LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -50.03 dém -37.03 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,77323 MHz 19.26 dBm -10.74 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.80 dBm -10.80 dB 543,000 MHz 850,000 MHz 20.000 kHz 549,00050 MHz -97.27 dbm -14.27 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.26673 MHz 19.76 dBm -10.24 dB 550.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -51.26 dbm -38.26 db
—
Y
il [ I [] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
815.000 MHz 823.000 MHz 100.000 kHz 82297203 MHz -37.28 dém -24.29 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁg MAz 10.91 dBm -19W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -28.23 dém -15.23.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.43 dBm -16.43 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,79520 MHz 11.81 dBm -18.09 dB B50.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz ~38.10 cbm 3510 B
T
i 1 r3
e: 27.FEB.2025 13:42:39 -
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LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

D

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,78821 Mhz ~26.39 dém -13.35 0B §46.000 MHz | 849,000 MMz 100,000 Kiz e bene e 530 cBm -ZUWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35950 MHz ~25.65 dbm -12.65 d8 949,000 MHz | 850000 MHz 30,000 kHz 849,02847 MHz -25.26 dBm -12.26 dB
£24.000 MHz 527.000 MHz 100.000 kHz 624.76873 MHz 9.34 dBm -20.66 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -24.66 dBm -11.66 dB
S
.
I - i 1 B2

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
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Offset 11.60 de

Mode Auto Sweep
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d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém dBm
rﬂv«v—n«wﬁmw :,‘g- - ]
ode n : dem
] \ 1
|
-10 dém ! i -10 dBm 1
SPURIOUS_LINE_ABS / \
20 dem 20 dBm
-30 dém - l -30 dém k‘" - f
,f'ﬂ_}"” (W
40 dBm g 40 dBm -~
S |
-50 dem i 50 dem =
e .~
s namana N [
=60 B -60 dem:
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Range Law Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,01608 MHz -28.79 dem -15.79 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 84625025 MAz 540 dbm -21W|
523,000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -28.72 dBm -15.72 8 843.000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -26.59 dBm -13.59 dB
£24.000 MHz 527.000 MHz 100.000 kHz £25.13536 MHz £.37 dém -21.53 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -26.85 dBm -13.85 dB
.
I 1 r3
15:52:0 5
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LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto Sweep

Date:

Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS NE_ABS. PAS!
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Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -33.83 dem -20.83 d 546,000 MHZ 849,000 MHZ 100,000 kA2 84657062 MAZ =58 dbm -ZZWI
523,000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -32.72 dém -19.72 8 843.000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -29.83 dBm -16.93 dB
£24.000 MHz 527.000 MHz 100.000 kHz 62552098 MHz 7.15 dBm -22.85 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -31.31 dBm -18.31 dB
I J1 1 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dg

Mode Auto Sweep

D

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 deém
st «NWMMM.WM P e L)
0de [ ‘1 dem
-10 d8m J - 10 dBm
SPURIOUS_LINE_ABS j N l
20 dem ‘ F20 dem
-30 dém p— e B . -30 dém - £
T e
-40 dBm — -40 dBm \‘
./’r/m \

50 dam—f— 50 dBm
it
-60 dBm 60 dem [ =
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,00809 MHz -28.39 dem -15.39 dB 544,000 MHZ 849,000 MHZ 100,000 kA2 847 76374 Mz =50 dbm -zzwl

523,000 MHz £824.000 MHz 50.000 kiz 82399550 MHz -26.87 dm -13.87 8 843.000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -25.28 dBm -12.28 dB

£24.000 MHz 529.000 MHz 100.000 kHz 626 85465 MHz 7.25 dem -22.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -26.43 dBm -13.43 dB

S
.
I - i 1 B2
15:57:5

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7

Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURIGHE GHBEKARS_ PAES

| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
h.,-«,.«-wawﬂ«.ﬁw rhw y .
0da f || e
-10 dBm , t 10 dem
SPURIOUS_LINE_ABS ) L \
20 dem j 20 dBm \L
-30 dBm -30 dem e
a0
I ™ =~
40 dBm 40 dBm
| T

-50 dem = 50 dBm

—-»“"’-‘-I ™
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,05604 MHz -30.02 dém -17.02 d& 844.000 MHz 849,000 MHZ 100 000 kHz T 615 cbm -zawl

523.000 MH2 | 694,000 MHz £0.000 kHz 823,35051 MHz -28.32 dbm -15.32 d8 849,000 MHz 850000 MHz 50,000 kHz 849,01648 MHz -27.61 dBm -14.61 dB

£24.000 MHz 529.000 MHz 100.000 kHz 624.36214 MHz 5.95 dBm -24.05 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -28.93 dBm -15.93 dB

.
I J1 i
27 14:01:00

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 5MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
e s s (E P w e Py
0dB : “ {dam
-10 dBm I | 10 dem
SPURIOUS_LINE_ABS ’ \ K
20 dem f 20 dBm ]‘1
-30 dBm [ -30 dem
W_.N e —
e A .0, —
40 dBm ] 40 dBm —
- T
50 dam . ] 50 dem —
..’---—“-—_"4”
=60 cBm; -60 dem: e
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,00809 MHz -35.72 dem 22,72 dB 844.000 MHz 849,000 MHZ 100,000 kA2 T = c4 dom -24W|
823.000 Mrz | 82+4.000 Mz £0.000 kHz 529 99950 Mz -30.38 dém -17.3sd8 849,000 MHz | 850,000 MHz 50.000 kHz £49,00350 MHz -29.74 dBm -16.74 dB
£24.000 MHz 529.000 MHz 100.000 kHz 625 76074 MHz 4.93 dBm -25.07 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -32.91 dBm -15.91 dB
I J1 1 3
Pates 2 Date: 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PABS
20 UIBIF;‘IH PURIOUS INE_ABS F 20 dbm
10 dem 10 dBm:
o WU "R FSPREENL WPN [PUSPNISY ey o JB\"W\/-J"-I'\‘/\IMA S IE R N My
B \ p
W \
-10 d8m ‘ | 749 dBm ;
SPURIOUS_LINE_ABS ] \ g k
-20 dem f -20 dBm )
/ !
.30 dém winaie?” _an dem b SN
™.
40 dem -
N
50 dg A
K m -50 dem 3
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Slﬂ 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz §22,10889 MHz 20,54 dem -16.54 06 539,000 MHz 849,000 MHZ 100,000 kHz 894 28071 MHz + 61 dBm 25,39 dB
£23.000 MHz 824,000 MHz 100.000 kHz 923,97253 MHz -26.60 dBm -13.60 8 849,000 MHz 850,000 MHz 100,000 kHz 84901748 MHz -25.54 dBm -12.54 de
824.000 MHz £34.000 MHz 100.000 kHz 6829.57842 MHz .49 dém ~25.51 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -28.16 dbm -15.16 dB
i [ i (] )

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dem 10 dBm:
0 de st P P AR A A PN Ao 0 i A Y LT
' |
-10 d8m \ -0 dem l
SPURIOUS_LINE_ABS J 1 l
-20 dem A -20 dBm ¥
/ f
-30 dBm 30 dem
- . MM
-40 dBmy, -40 dem \
50 dem 50 dém b
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32.04 dBm -19.04 de 839.000 MHz 849.000 MHz 100.000 kHz 841.,43257 MHz 3.30 dBm -26.61 d&
£23.000 MHz 824,000 MHz 100.000 kHz 923,93556 MHz -29.64 dém -16.64 8 849,000 MHz 850,000 MHz 100,000 kHz 849.04146 MHz -27.99 dBm -14.99 de
824.000 MHz £34.000 MHz 100.000 kHz 827.28172 MHz 3.00 dem ~27.00 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -30.57 dbm -17.57 dB
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods . L . 0 iR o -
| |
-10 dBm 1 -10 dBm i
SPURIOUS_LINE_ABS J \ l
20 dem - H (|| -20 dem ‘
o \
30 dBm f \" £30 dBm i
— P
-40 dém — = 40 dem
M‘"‘M \\\
dem -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,07203 MHz -37.64 dem -24.64 d& 539,000 MHz 849,000 MHZ 100,000 kA2 840 64336 MHZ 558 dbm _27W|
923.000 Mrz | 824,000 Mz 160.000 khz 529 99950 Mz -34.02 dém -21.02.d8 849,000 MHz | 850,000 MHz 100,000 kHz £49,02348 MHz -30.84 cBm -17.84 dB
£24.000 MHz 534.000 MHz 100.000 kHz 629,28971 MHz 2.18 dém -27.82 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.22478 MHz -35.17 dBm -22.17 dB
I J1 1 3

D

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Spurious Emission

LTE Band

5/1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
—— -40 dBm s
Py gy SN N WSS RS J—— P S R ———
e anunahiniing weatlll —
-50 dBm J
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 629.66641 MHz -55.64 dBm -42.64 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.70703 MHz -55.45 dBm -42.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.89000 MHz -55,30 dBm -42,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.97667 MHz -55.13 dBm -42,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88475 GHz -44.78 dBm -31.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48538 GHz -44.70 dBm -31.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -39.78 dBm -26.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -39.80 dBm -26.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70157 GHz -41.25 dBm -28.25 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37566 GHz -41,24 dém -28.24 d&
— _— — —_—
L L J o L L L
18 18
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm —
-~ ————
50 dem—rt
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 209.13703 MHz -55.18 dBm -42.18 dB
860,000 MHz 1.000 GHz 100.000 kHz 871,55000 MHz -55.17 dem -42.17 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -44.49 dbm -31.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.93426 GHz -39.69 dBém -26.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71407 GHz -41.20 dBm -28.20 d&
i
I J v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
40 dBm —— — ] . 40 dBm — p— P —
50 dBm J - 50 dem J
L
oot
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 632.41391 MHz -55.81 dBm -42.81 dB 30.000 MHz §15.000 MHz 100.000 kHz 811.68828 MHz -55.56 dBm -42.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 864.17667 MHz -55.38 dBm -42,38 dB 860,000 MHz 1.000 GHz 100.000 kHz 942.39000 MHz -55.32 dBm -42.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -44.76 dBm -31.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47638 GHz -44.60 dBm -31.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -40.01 dBm -27.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -39.78 dBm -26.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.60008 GHz -41.20 dBm -28.20 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36766 GHz -41.22 dBm -28.22 dB
_— —
)i o )i o
L JL ) L L J
D 2 26 4:57
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
pa—y T A
R el Lt -
50 dem Jr
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 629.81359 MHz -55.52 dBm -42.52 dB
860,000 MHz 1.000 GHz 100.000 kHz 961,29000 MHz -55.35 dem -42.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.46488 GHz -44.43 dbm -31.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.91476 GHz -39,95 dBm -26.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69758 GHz -41.27 dBém -28.27 d&
i
JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

5 Spe

Ref Level 0.00 dBm

Offset 11.60 dB

Mode Auto Sweep

Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
20 der 20 dBm
-30 dbm -30 dBm
-40 dBm — -40 dBm ——
] o e a Ep—
e = ) o,
50 dBm— 50 dBm—1-
o P!
el
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.87734 MHz -55.47 dBm -42.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 629.02859 MHz -55.68 dBém -42.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.15000 MHz -55,28 dBm -42,28 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.52333 MHz -55,35 dBm -42,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63084 GHz -44.71 dBm -31.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -44.71 dBm -31.71dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -39,96 dBm -26.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -41.13 dBm -28.13 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37516 GHz -41.16 dBm -28.16 dB
_— —_—
)il W )i w

Highest Channel / QPSK

Spec n

Date: 2

Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dém ="
I'—""""“"MM s
-50 dBém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 616.02703 MHz -55.57 dBm -42.57 d8
860.000 MHz 1,000 GHz 100.000 kHz 961,15000 MHz -55.33 dém -42.33 d8B
1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -44.60 dBm -31.80 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,95926 GHz -40,00 dBm -27.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37016 GHz -41.28 dBm -28.28 d&
i
JL

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 5/ 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
) -40 dBm i
_ . I N . ~ e LI WP .
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.39391 MHz -56.35 dBm -43.35 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.91484 MHz -56.93 dBm -43,93 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.06333 MHz -56.58 dBm -43,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 961.61667 MHz -56.73 dBm -43,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47138 GHz -46.04 dBm -33.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94526 GHz -45.70 dBm -32,70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.13 dBm -28.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41,27 dBm -28.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.93727 GHz -41.71 dBm -28.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73107 GHz -41,70 dBém -28.70 d&
_— —_—
)i o )i o
L JL ) L L J
D 14 14:17:24
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm A
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 779.74859 MHz -57.09 dem -44.090 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.34333 MHz -56.63 dem -43.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.53 dBm -32.53 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.00387 GHz -41,55 dBm -28.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91427 GHz -41.61 dBm -28.61 d&
i
JL
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0153
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
PASS
0 Normal Voltage 0.0216
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0219

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A4-22 of 22
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.28 5.80 - PASS
TEL : 886-3-327-3456 Page Number 1 A5-1 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 7 / 20MHz /| QPSK LTE Band 7 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | (=) Spectrum | (=)
Ref Level 30.00 cbm  Offset 12,90 db Ref Level 30.00 cbm  Offset 12,90 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @153 view
e e
S e
o o e
g
0.0 ‘\\ - 0.0 . %
\ :
1E ¥ . 1E- i
1 1\
\
18 - 1E )
| | |
Y 4
1 | A 1
1 t : 1
| \
A |
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 19 | D19 | Do |
Trace 1 21.42 dBm 26,54 dBm 5.12 d8 2.35 dB 3.77 dB 4.26 dB 4.67 dB Trace 1 20,28 dBm 26,49 dBm 6.12 d8 2.93 d8 4.49 da 5.28 d8 5.65 dB
JU J [T L )i )| [
LTE Band 7 / 20MHz / 64QAM
Middle Channel / Full RB
Spectrum | (=)
Ref Level 30.00 cbm  Offset 12,90 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@153 view
b‘}.:\ I
; S
\
0.0 %
X
X
1E- ]
1€ \
1
!
i‘I
CF 2.535 GHz Mean Pwr + 20.00 dB
i y Cumulative Di: Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o0.019% |
Trace 1 19.40 dBm 26,13 dBm 6.72 dB 2.99 dB 4.87 dB 5.80 dB 6.26 dB
)il ) BERRE o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON Las. Report No. : FG4D1913
26dB Bandwidth
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.96 4.89 9.71 9.66 | 14.26 | 14.26 | 18.90 | 19.18
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.88 - 9.89 - 14.23 - 19.06 -
TEL : 886-3-327-3456 Page Number 1 A5-3 of 22

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG4D1913

LTE Band 7

[= (=
v v
Ref Level 30.00 cbm  Offset 12,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.01 dBm) ™M1[1] 14.03 dBm)
2.53446100 GHz 2.59451000 GHz,
= ndB 26.00 dB @ ndB 26.00 dB
b AR A 5 - A M 5
w0 L PRESE TN 4.965000000 MHZ| 0d AR i 4.895000000 MHZ|
Q factor 510.5 qQ factor \ 517.8
od / 0d
Ty |8
-tod - - Z10d 15
y, \ N
/ \ \
20 dB Mt O\ m s = e
AR v P T
-30
-40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.534461 GHz 15.01 dsm nd8 down 4.965 MHz ML 2,53451 GHz 14.83 dam nd8 down 4,895 MHZ
TL 1 2,532532 GHz -11.06 dam nd8 26.00 dB T1 L 2.532562 GHz -11.48 dbm nd8 26.00 dB
T2 1 2,537498 GHz -11.02 d8m Q factor 510.5 T2 1 2.537458 GHz -11.28 dém Q factor 517.8
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.30 dBm) ™M1[1] 15.02 dBm)
2.5996210 GHZ| 2.5308640 GHz
= i ndB 26.00 dB @ x ndB 26.00 dB
0u LT pr—mmn e 9.710000000 MHz 04 [ P e’ e aaW N G ot e N 9.670000000 MHz
i Q factor \ 260.9 7 Q factor 261.7
B / \ . ]
o ;;, iy 0 ]
¥ I
10 df L 10 ol -
/ \
FEPENY: W e s L . Yl -
-30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533621 GHz 17.30 dam nd8 down 9.71 MHz ML 2530864 GHz 15.02 dam nd8 down 9.67 WHZ
TL 1 2,530105 GHz -6.48 dBm nd8 26.00 dB T1 L 2.530165 GHz -11.77 dam nd8 26.00 dB
T2 1 2,539815 GHz -8.21 dBm Q factor 260.9 T2 1 2.539835 GHz -10.54 dBm Q factor 261.7
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1]
20 - 20 -
‘ v ndB 26.00 dB T ndB 26.00 dB
w0 | et P MBI A 14.266000000 MHz 104 Diand ~ T 14.266000000 MHZ
] Q factor | 177.6 ] Q factor \ 177.4
d | 4 ]
o J‘ T 0 }I T
10 df - - -10 o i
/ I b {
RO e : 20 i =t hemes
RGoe 7 A e s vy T e
-30 -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532932 GHz 15.25 dBm nd@ down 14.266 MHz M1 2.530205 GHz 13.63 dBm nd@ down 14,266 MHZ
TL 1 2,527807 GHz -10.82 dbm nd8 26.00 dB T1 L 2,527927 GHz -11.77 dam nd8 26.00 dB
T2 1 2,542073 GHz -11.22 dém Q factor 177.6 T2 1 2.542193 GHz -11.93 dém Q factor 177.4
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.45 dBm) ™M1[1] 12.79 dBm)
2.5409940 GHz 0 GHz
20 M 20
nde M 26.00 dB 26.00 dB
g AP _n e ot B 18.901000000 'VIHz 104 P 10.181000000 V\H.z
" Q factor 134.4) | 2
o di 0di 1
“10 4 u! 10 di o -
¥ T ¥ ¥
0 i gl — h 20 d e £
20 iy e o Y YAV
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,540994 GHz 14.45 dBm nd@ down 18.901 MHz M1 2.535759 GHz 12.79 dBm nd@ down 19,181 MHZ
T1 1 2,525529 GHz -12.00 dBm nd8 26.00 dB T1 L 2,52549 GHz -13.70 dBm nd8 26,00 d8
T2 1 2544431 GHz -11.61 d8m Q factor 134.4 T2 1 2.54467 GHz -13.64 dBm Q factor 2.
L I 4 L [S JL 4

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.64 dBm) ™M1[1] 14.19 dBm)
2.53406100 GHz 2.5369760 GHZ]
= "- nd 26.00 dB @ 1) 26.00 dB
p ~ \ . B A\ 4.885000000 MHZ| . e e R e 0.890000000 MHZ|
W ’ “Q factor™™” ™\ 518.7 0 7 Q factor 256.5
od i ! 0 di a k
-10 L -10 df —
7 T I
/ [ \
20d 20 dam— v |
- / — - Y e e e e -
\ U o
= - s o —.
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.539061 GHz 13.54 dam nd8 down 4.885 MHz ML 2.535078 GHz 14,19 dam nd8 down 9,89 WHZ
T1 1 2,532572 GHz -12.07 dam nd8 26.00 dB T1 L 2.520945 GHz -12.25 dbm nd8 26,00 d8
T2 1 2,537458 GHz -12.27 dém Q factor S51B.7 T2 1 2.539835 GHz -11.51 d8m Q factor 256.5
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.19 dBm) ™M1[1] 12.05 dBm)
2.5408140 GHz 5302050 GHz,
20 20
M1 26.00 dB M 26.00 dB
. . f”\ . 14.236000000 MHz 0d X N 10.061000000 MHz
o A SRRt 178.5 Al A WD 132.7
| 4 |
1 0 [ 1
|
4 -10d 2
i
20d
7 ¥g A
o PR L ed el A",
~38, o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.540814 GHz 13.19 dBm nd@ down 14.236 MH2 M1 2.530205 GHz 12.05 dBm nd@ down 19.061 MHZ
T1 1 2,527867 GHz -13.10 dBm nd8 26.00 dB T1 L 2,52537 GHz -13.79 dm nd8 26,00 d8
T2 1 2,542103 GHz -13.66 dBm Q factor 178.5 T2 1 2.544431 GHz -13.53 dém Q factor
L I 4 L [S JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Occupied Bandwidth
Mode LTE Band 7 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.49 9.09 9.06 | 13.46 | 13.45 | 17.83 | 17.91
Mode LTE Band 7 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 - 8.98 - 13.45 - 17.81 -
TEL : 886-3-327-3456 Page Number 1 A5-6 of 22

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 7

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 12,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.71 dBm) 14.54 dBm)
0 - 2 129900 GHz
_ Oce B 4.476552345 MHz 4.499550045 MHz
o o | I A 04
i‘ 1
od / od
1 |
-10 df - | -10 de -
[ Y \
|2pqogms; 204
v " P NP e Pt S
-30 -30
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,535 GHz 10001 pts Span 10.0 MHz CF 2.535 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539939 GHz 14.71 dBm ML 2.5353299 GHz 14,54 dam
TL 1 2.53276322 GHz 10.09 dBm Oce Bw 4.476552345 MHz T1 L 2.53274823 GHz 10.22 dBm Oce Bw 4.499550045 MHz
T2 1 2.53723978 GHz 10.42 dam T2 1 2.53724778 GHz 8.70 dam
L I 4 [S JL 4 -

Middle Channel /

Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.78 dBm 16.70 dBm)|
- 2.53877960 GHz - 2.53872360 GHz
9.095000491 MHz 9.065093491 MHZ
T Nl
10d 104 f
/
od 0 d
f
-10 df -10 d
/‘
0 e |20, 48, —
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 10001 pts Span 20.0 MHz GCF 2.535 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5387796 GHz 15.78 dam ML L 2.5387236 GHz 16.70 dam
T1 1 2.53049645 GHz 11.17 dBm Oce Bw 9.095090451 MHz T1 L 2.53046245 GHz 9.93 dBm Oce Bw 9.065093491 MHz
T2 1 2.53959154 GHz 10.59 dam T2 1 2.53952755 GHz 9.36 dam
L I 4 L [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.87 dBm) 14.18 dBm)
.53131040 GHZ| 2.53638290 GHz
20 - N 20
Occ B 13.462655735 MHz 13.450654035 MHz
. L P s gt oa 1 o
{ [
o d | 0 di /
T T I
-10 df i‘ \ -10 d J
| -299m: - AN o /
- % AN — L~y e
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 10001 pts Span 40,0 MHz GCF 2.535 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5313104 GHz 14.87 dam ML L 2.5353829 GHz 14,18 dam
T1 1 2.52625967 GHz 9.92 dBm Oce Bw 13.462653735 MHz T1 L 2.526826367 GHz 8.92 dBm Oce Bw 13.459654035 MHz
T2 1 2.54172233 GHz 9.19 dam T2 1 2.54174333 GHz 9.53 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

= ™
(¥ [¥
Ref Level 30.00 dem _ Offset 12,90 db = RBW 300 Kz Ref Lavel 30.00 GBm _ Offset 12,0 db & RBW 300 kHz
o att 30d8 SWT  18us @ VBW 1MHz  Mode FFT o att 30d8 SWT  10yus @ VBW 1MHz  Mode FFT
SGL Count 100/10 SGL Count 100/100
(@ 19K Man (018K Max
TN 38 dBm TN 12.73 dBm
o 48000 GHz . 2.52734080 GHz
Oce B 17.830216978 MHz . Oce B 17.914208579 MHz
TL T2
1w0d Posierty, Aot - 104d ol AP Ak A ] 5
. : | . i :
-10 df J \ -10 d l
! \ / 1
20.9RR . & o 204 7 / \\-w’
| 20 i~ |2 T T T
-0 -0
-40 df -40 di
s0d 50 d
s0d s0d
CF 2,505 GHz 10001 pts Span 0.0 MHz GF 2.505 Ghz 10001 pts Span 40.0 Mz
Marker Marker
ype | Ref | Tre ~value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
Type | Ref | T X-val ¥-val Functi Function Result Type | Ref | T X-val ¥-val Functi Function Result
M1 1 2.535488 GHz 13.38 dem M1 2.5273408 GHz 12.73 dem
1 1 2.52606489 GHz 9.23 dém Occ Bw 17.830216578 MHz 1 1 2.5260368 GHz 9.98 dém Occ Bw 17.914208579 MHz
T2 1 2.54389511 GHz 5.37 dem T2 i 2.5439511 GHz 5.23 dem
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.68 dBm)| ™M1[1] 14.58 dBm)
5633900 GHz 193210 GHZ,
20 - 20
Goc B 4.508540145 MHz T B 1290 MHz
g T1 A T ATAN W W
T 7
od / \\k
-10 df 7 \ \
204 ,/ Ny
/ I
T B N N T BT
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 10001 pts Span 10.0 MHz GCF 2.535 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 25358339 GHz 13.68 dam ML L 2.5339321 GHz 14,58 dam
T1 1 2.53274623 GHz .03 dBm Oce Bw 4.508545145 MHz T1 L 2.53051845 GHz 8.35 dBm Oce Bw £.98710129 MHz
T2 1 2.53725477 GHz 6.36 dam T2 1 253950555 GHz 8.47 dam
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 50 dBm)| ™M1[1
53813470 GHZ| 2
= 13.450654935 MHz @ 11 17.810218978 MHz
TL X A T
10 df ~, 10d T -
/ \ i - )
od { 0 ‘J
J \ |
10 d -10 di + -
/ / l\
204 I /V/. 20 7 \
P e - ey PArn) Ao TN,
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 10001 pts Span 40,0 MHz GCF 2.535 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5381347 GHz 12,50 dam ML L 2.5098805 GHz 12.39 dam
T1 1 2.52624768 GHz 8.70 dBm Oce Bw 13.450654935 MHz T1 L 2.52608889 GHz 7.60 dam Oce Bw 17.810216978 MHz
T2 1 254169833 GHz 6.42 dam T2 1 2.54389911 GHz 7.28 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum me| || Spectrum 7
Ref Level 30.00 dBm  Offset 12,90 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck »-ntw | SPURIGHE GliNEKARS_ PAES
20 dhi_ui-! BPURIOUS_) INE_ABS PASS 20 th‘.‘P SPURIOUS _LINE_ABS PASS
10 dBm J{ 10 dBm ‘ﬂl
0de ! E 0 dBm I \
-10 dBm ‘ '\ -10 dem f l
SPURIOUS_LINE_ABS ] l B -20 dem j T
30 dem i l -30 dem ]
-40 dem 0 dBm
50 dem (T S,
60 dem &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2475 GHz 2,494 GHz 1.000 Mz 2,45321 GHz 43,19 dém -18.19. de 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.15 dbm ~9.85 db
2:494 GHz 2,496 GHz 1,000 MHz 2,49596 GHz -35.56 dém -22.56 dé 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -16.13 dBm -6.13 dB
2496 Gz 2.499 GHz 1.000 Mz 2.49885 GHz -24.29 dém 2.571 GHz 2.575 GHz 1.000 MHz 2.57121 GHz -23.95 dBm -13.95 d&
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -17.24 dBm 2,575 GHz 2,576 GHz 1,000 MHz 2.57505 GHz -44.12 dBm -31.12 d8
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.93 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57667 GHz -44.85 dBm -19.85 dB
i ) | i w
Dater 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] m
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 12,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGIE CLEK
20 th“H BPURIOUS INE_ABS PABS 20 dh’_‘LllP SPURIO INE_ABS PAES
10 dBm 10 dém
0ds [ 1 11| - 1
-10 d8m [, -10 dem \l
SPURIDUS_LINE_ABS -20 dem L I
-30 dam M’r" -30 dem:
40 dBm i 40 dBm MW“ »
s} o
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.475 GHz 2.494 GHz 1.000 MHz 2.49396 GHz -33.82 dBm -8.82 dB .565 GHz 2.570 oriz 100,000 kiiz 2.56774 CI 671 b
2.494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -24.14 dém -11.14 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7001 GHe 23,85 dbm
2.456 Gz 2.499 GHz 1.000 MHz 2.49897 GHz -16.02 dém -6.00 d& 5671 GHz 3.575 GHz 1,000 MHz 2 57104 GHz ~15.62 dBm
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -22.28 dBm -12.28 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267501 GHz 25 08 dBm
2.500 GHz 2.505 GHz 100.000 kHz 2.50326 GHz 6.71 dBm -23.29 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57605 GHe ~59°30 dbm
] J i
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